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TETRO LTD.
NO.79 LI JIA FANG RD, LI JIA FANG INDUSTRIAL DISTRICT, SHIPAI TOWN DONGGUAN GUANGDONG
CHINA

The following sample(s) was/ were submitted and identified on behalf of the client as:
Sample Name . MESH

Style / ftem No. . TETB09/MESH

P.O. / Ref No. ;. SAMPLE

Buyer . BABY SAFE

Manufacturer : TETRO LTD.

Country of Destination ;. USA

SGS Ref No. ;. GZHGR2009022541

Test Performed . Selected test(s) as requested by applicant
Date of Receipt © Aug 14, 2009

Test Period © Aug 14, 2009 to Aug 20, 2009

Test result(s) . Please refer to the following page(s)

e To be continued*****

Signed for and on behalf of
SGS-CSTC Ltd.

Cathy Peng j
Technical Supervisor
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Test Information:
Sample description: Netty fabric
1. Composition analysis
Test method: FTIR, TGA and PGC-MS
Composition Content
Poly(ethylene terephthalate) (PET) >99%

Note: Above data is for reference only.

Photo:

2. UV Exposure
Test method: Supplied by client, ISO 105-A02:1993 Cor2:2005
Test conditions:
Exposure cycle:
Lamp type: UVA-351
8h UV at (702 3)°C BPT, 0.89W/(m?nm) @ 340nm
4h condensation at (50+3)C BPT
Exposure period: 48h
wrkkert To be confinued ™+
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Test result(s):

Sample Grey scale

1 4
Note: According to 1ISO 105-A02, the grey scale was determined under the D65 standard light, scale 5 is the best

and scale 1 is the worst.

Photo:
Reference sample Tested sample
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